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Declaration

BTL represents to the client that testing is done in accordance with standard procedures as applicable and
that test instruments used has been calibrated with the standards traceable to National Measurement
Laboratory (NML) of R.O.C, or National Institute of Standards and Technology (NIST) of U.S.A.

BTL's reports apply only to the specific samples tested under conditions. It is manufacture’s responsibility
to ensure that additional production units of this model are manufactured with the identical electrical and
mechanical components. BTL shall have no liability for any declarations, inferences or generalizations
drawn by the client or others from BTL issued reports.

BTL’s reports must not be used by the client to claim product endorsement by the authorities or any
agency of the Government.

This report is the confidential property of the client. As a mutual protection to the clients, the public and
BTL-self, extracts from the test report shall not be reproduced except in full with BTL’s authorized written
approval.

BTL'’s laboratory quality assurance procedures are in compliance with the ISO Guide 17025 requirements,
and accredited by the conformity assessment authorities listed in this test report.

Limitation

For the use of the authority's logo is limited unless the Test Standard(s)/Scope(s)/Item(s) mentioned in this
test report is (are) included in the conformity assessment authorities acceptance respective.
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1. CERTIFICATION

Equipment : RichMedia Box
Brand Name : ZTE #¢ ZTE
Model Name : ZXV10 B760H; ZXV10 B760E

Applicant : ZTE Corporation
Manufacturer : ZTE Corporation
Address . ZTE Plaza,Hi-Teck Park,Nanshan District,Shenzhen,Guangdong,P.R.China
Factory . ZTE Corporation
Address . ZTE Plaza,Hi-Teck Park,Nanshan District,Shenzhen,Guangdong,P.R.China

Date of Test : Jan. 06, 2015 ~ Jan. 26, 2015
Test Sample : ENGINEERING SAMPLE
Standard(s) : FCC Part15, Subpart C: 2013 (15.247) / ANSI C63.4-2009

The above equipment has been tested and found compliance with the requirement of the relative
standards by BTL Inc.

The test data, data evaluation, and equipment configuration contained in our test report (Ref No.
BTL-FCCP-1-1501C044) were obtained utilizing the test procedures, test instruments, test sites
that has been accredited by the Authority of TAF according to the ISO-17025 quality assessment
standard and technical standard(s).
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2. SUMMARY OF TEST RESULTS

Test procedures according to the technical standard(s):

Applied Standard(s): FCC Part15 (15.247) , Subpart C: 2013
SEMEARIE] SEEle Test Item Judgment Remark
FCC
15.207 Conducted Emission PASS
15.247(d) tenna conducted PASS
purious Emission
15.247(a)(2) 6dB Bandwidth PASS
15.247(b)(3) Peak Output Power PASS
15.247(e) Power Spectral Density PASS
15.203 Antenna Requirement PASS
15.209/15.205 Transmﬂ?er.Radlated PASS
Emissions

NOTE:

(1)” N/A” denotes test is not applicable in this test report.
(2) The test follows FCC KDB Publication No. 558074 D01 DTS Meas Guidance v03r02

(Measurement Guidelines of DTS)
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2.1 TEST FACILITY

The test facilities used to collect the test data in this report is DG-C02/DG-CB03 at the location
of No.3,Jinshagang 1st Road, Shixia, Dalang Town, Dongguan, Guangdong, China.523792
BTL's test firm number for FCC: 319330

2.2 MEASUREMENT UNCERTAINTY
Where relevant, the following measurement uncertainty levels have been estimated
for tests performed on the EUT as specified in CISPR 16-4-2:

The reported uncertainty of measurementy + U, where expended uncertainty U is based on a
standard uncertainty multiplied by a coverage factor of k=2, providing a level of confidence of
approximately 95 % o

A. Conducted Measurement :
Test Site | Method Measurement Frequency Range U, (dB) NOTE
DG-C02 | CISPR 150 KHz ~ 30MHz 1.94

B. Radiated Measurement :

Test Site | Method Measurergent Frequency Ant. U, (dB) NOTE
ange H/V
9KHz~30MHz V 3.79
9KHz~30MHz H 3.57
30MHz ~ 200MHz V 3.82
30MHz ~ 200MHz H 3.60
200MHz ~ 1,000MHz V 3.86
DG-C 03 | CISPR 200MHz ~ 1,000MHz H 3.94
1GHz~18GHz V 3.12
1GHz~18GHz H 3.68
18GHz~40GHz V 4.15
18GHz~40GHz H 4.14
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3. GENERAL INFORMATION

3.1 GENERAL DESCRIPTION OF EUT

Equipment RichMedia Box
Brand Name ZTEH X, ZTE
Model Name ZXV10 B760H; ZXV10 B760E

Model Difference

Only differ in model name.

Product Description

Operation Frequency

2412~2462 MHz

Modulation Technology

802.11b:DSSS
802.11g:OFDM
802.11n:OFDM

Bit Rate of Transmitter

802.11b: 11/5.5/2/1 Mbps
802.11g:
54/48/36/24/18/12/9/6 Mbps
802.11n up to 300 Mbps

Output Power (Max.)

802.11b: 16.57dBm
802.11g: 16.79dBm
802.11n(20MHz): 16.80dBm
802.11n(40MHz): 16.72dBm

Power Source

DC voltage supplied from AC/DC adapter.

#1 Brand/Model: DONGGUAN CITY YINGJU ELECTRONICS

CO,, LTD./YJS012F-1201000U
#2 Brand/Model: AOYUAN/AY012A-AF122-US

Power Rating

#1 1/P: 100-240V~50/60Hz 350mA O/P: 12.0V/1000mA
#2 1/P: 100-240V~50/60Hz 0.5A O/P: DC 12V/1A

Note:

1. For a more detailed features description, please refer to the manufacturer’s specifications or the

User's Manual.
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2. Channel List:

CHO1 — CH11 for 802.11b, 802.11g, 802.11n(20MHz)
CHO3 — CHO09 for 802.11n(40MHz)

Channel Frec(ql\tjlznzc)y Channel Fr?h(jltlj_lezr;cy Channel Fr((a&:ezr;cy Channel Fr?h(jltlj_lezr;cy
01 2412 04 2427 07 2442 10 2457
02 2417 05 2432 08 2447 11 2462
03 2422 06 2437 09 2452

3. Table for Filed Antenna

MSA-3810-2
5GC-A8-EV

1 Maglavers Internal N/A 3.00 TX/RX
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3.2 DESCRIPTION OF TEST MODES

To investigate the maximum EMI emission characteristics generates from EUT, the test system
was pre-scanning tested base on the consideration of following EUT operation mode or test
configuration mode which possible have effect on EMI emission level. Each of these EUT
operation mode(s) or test configuration mode(s) mentioned above was evaluated respectively.

Pretest Mode Description
Mode 1 TX B MODE CHANNEL 01/06/11
Mode 2 TX G MODE CHANNEL 01/06/11
Mode 3 TX N-20MHZ MODE CHANNEL 01/06/11
Mode 4 TX N-40MHZ MODE CHANNEL 03/06/09
Mode 5 TX MODE

The EUT system operated these modes were found to be the worst case during the
re-scanning test as following:

For Conducted Test
Final Test Mode Description
Mode 5 TX MODE

For Radiated Test

Final Test Mode Description
Mode 1 TX B MODE CHANNEL 01/06/11
Mode 2 TX G MODE CHANNEL 01/06/11
Mode 3 TX N-20MHZ MODE CHANNEL 01/06/11
Mode 4 TX N-40MHZ MODE CHANNEL 03/06/09
Note:

(1) The measurements are performed at the high, middle, low available channels.
(2) 802.11b mode: DBPSK (1Mbps)
802.11g mode: OFDM (6Mbps)
802.11n HT20 mode : BPSK (13Mbps)
802.11n HT40 mode : BPSK (27Mbps)
For radiated emission tests, the highest output powers were set for final test.
(3) For radiated below 1G test, the 802.11b is found to be the worst case and recorded.

(4) The EUT was programmed to be in continuously transmitting mode and the transmit duty
cycle is not less than 98%.
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3.3 TABLE OF PARAMETERS OF TEXT SOFTWARE SETTING

During testing, channel & power controlling software provided by the customer was used to
control the operating channel as well as the output power level. The RF output power selection
is for the setting of RF output power expected by the customer and is going to be fixed on the

firmware of the final end product power parameters of WLAN

Test software version NA
Frequency (MHz) 2412 2437 2462
802.11b 14 14 14
802.11g 9.5 9.5 9.5
802.11n (20MHz) 9.5 9.5 9.5
Frequency 2422 2437 2452
802.11n (40MHz) 9.5 9.5 9.5
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3.4 BLOCK DIAGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

EUT

3.5 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary accessories or

support units. The following support units or accessories were used to form a representative test
configuration during the tests.

ltem

Equipment

Mfr/Brand

Model/Type No.

FCC ID/IC

Series No.

Note

ltem

Shielded Type

Ferrite Core

Length

Note
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4. EMC EMISSION TEST
4.1 CONDUCTED EMISSION MEASUREMENT

4.1.1 POWER LINE CONDUCTED EMISSION Limits (Frequency Range 150KHz-30MHz)

o Conducted Limit (dBpV)
Frequency of Emission (MHz) :
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.50 -5.0 56 46
5.0-30.0 60 50

Note:
(1) The limit of " * " decreases with the logarithm of the frequency

(2) The test result calculated as following:
Measurement Value = Reading Level + Correct Factor
Correct Factor = Insertion Loss + Cable Loss + Attenuator Factor(if use)
Margin Level = Measurement Value - Limit Value

The following table is the setting of the receiver

Receiver Parameters Setting
Attenuation 10 dB
Start Frequency 0.15 MHz
Stop Frequency 30 MHz
IF Bandwidth 9 KHz

4.1.2 TEST PROCEDURE

a. The EUT was placed 0.8 meters from the horizontal ground plane with EUT being connected
to the power mains through a line impedance stabilization network (LISN). All other support
equipments powered from additional LISN(s). The LISN provide 50 Ohm/ 50uH of coupling
impedance for the measuring instrument.

b. Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back
and forth in the center forming a bundle 30 to 40 cm long.

c. I/0O cables that are not connected to a peripheral shall be bundled in the center. The end of the
cable may be terminated, if required, using the correct terminating impedance. The overall
length shall not exceed 1 m.

d. LISN at least 80 cm from nearest part of EUT chassis.

e. For the actual test configuration, please refer to the related Item —EUT Test Photos.

4.1.3 DEVIATION FROM TEST STANDARD
No deviation
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4.1.4 TEST SETUP

/ Vertical Reference
Ground Plane /TestReceiver

—————— 1
EUT rad o o o o
|

40cm

- '
80cm
ILISN h
Ll Ll | |

N T
\Horizontal Reference
Ground Plane

Note: 1.Supportunits were connected to second LISN.
2.Both of LISNs (AMN) are 80 cm from EUT and atleast 80

from other units and other metal planes

4.1.5 EUT OPERATING CONDITIONS

The EUT was configured for testing in a typical fashion (as a customer would normally use it). The
EUT has been programmed to continuously transmit during test. This operating condition was
tested and used to collect the included data.

4.1.6 EUT TEST CONDITIONS
Temperature: 25°C  Relative Humidity: 55% Test Voltage: AC 120V/60Hz

4.1.7 TEST RESULTS
Please refer to the Attachment A.
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4.2 RADIATED EMISSION MEASUREMENT

4.2.1 RADIATED EMISSION LIMITS

20dB in any 100 KHz bandwidth outside the operating frequency band. In case the emission fall
within the restricted band specified on 15.205(a), then the 15.209(a) limit in the table below has to

be followed.

LIMITS OF RADIATED EMISSION MEASUREMENT (9KHz-1000MHz)

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009~0.490 2400/F(KHz) 300
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
960~1000 500 3

LIMITS OF RADIATED EMISSION MEASUREMENT (Above 1000MHz)

(dBuV/m) (at 3 meters)
PEAK AVERAGE
Above 1000 74 54

Frequency (MHZz)

Notes:
(1) The limit for radiated test was performed according to FCC PART 15C.
(2) The tighter limit applies at the band edges.
(3) Emission level (dBuV/m)=20log Emission level (uV/m).
)

(4) The test result calculated as following:
Measurement Value = Reading Level + Correct Factor
Correct Factor = Antenna Factor + Cable Loss - Amplifier Gain(if use)
Margin Level = Measurement Value - Limit Value

Spectrum Parameter Setting
Attenuation Auto
Start Frequency 1000 MHz

10th carrier harmonic
RBW 1MHz VBW 3MHz peak detector for Pk value
RMS detector for AV value

Stop Frequency
RBW / VBW
(Emission in restricted band)
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Receiver Parameter Setting
Attenuation Auto
Start ~ Stop Frequency 9KHz~90KHz for PK/AVG detector
Start ~ Stop Frequency 90KHz~110KHz for QP detector
Start ~ Stop Frequency 110KHz~490KHz for PK/AVG detector
Start ~ Stop Frequency 490KHz~30MHz for QP detector
Start ~ Stop Frequency 30MHz~1000MHz for QP detector

f.

4.2.2 TEST PROCEDURE
a.

The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3 meter
semi-anechoic chamber. The table was rotated 360 degrees to determine the position of the
highest radiation.(below 1GHz)

. The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3 meter

fully-anechoic chamber. The table was rotated 360 degrees to determine the position of the
highest radiation.(above 1GHz)

. The height of the equipment or of the substitution antenna shall be 0.8 m; the height of the test

antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of the
antenna are set to make the measurement.

. The initial step in collecting conducted emission data is a spectrum analyzer peak detector

mode pre-scanning the measurement frequency range. Significant peaks are then marked and
then Quasi Peak detector mode re-measured.

. If the Peak Mode measured value compliance with and lower than Quasi Peak Mode Limit, the

EUT shall be deemed to meet QP Limits and then no additional QP Mode measurement
performed.
For the actual test configuration, please refer to the related Item —EUT Test Photos.

4.2.3 DEVIATION FROM TEST STANDARD
No deviation

4.2.4 TEST SETUP
(A) Radiated Emission Test Set-Up Frequency Below 1 GHz

A
4

o HF:} -
[e]

Ground Plane

Amp-
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(B) Radiated Emission Test Set-Up Frequency Above 1 GHz

Ground Plane

Spectrum
Analyzer Amp.

(C) For radiated emissions below 30MHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer .
i Receiver |

4.2.5 EUT OPERATING CONDITIONS

The EUT tested system was configured as the statements of 4.1.5 Unless otherwise a special
operating condition is specified in the follows during the testing.

4.2.6 EUT TEST CONDITIONS

Temperature: 25°C  Relative Humidity: 55% Test Voltage: AC 120V/60Hz
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4.2.7 TEST RESULTS (9KHZ TO 30MHZ)
Please refer to the Attachment B

Remark:

(1) The amplitude of spurious emissions which are attenuated by more than 20 dB below
the permissible value has no need to be reported.

(2) Distance extrapolation factor = 40 log (specific distance / test distance) (dB).

(3) Limit line = specific limits (dBuV) + distance extrapolation factor.

4.2.8 TEST RESULTS (BETWEEN 30MHZ TO 1000 MHZ)
Please refer to the Attachment C.

4.2.9 TEST RESULTS (ABOVE 1000 MHZ)
Please refer to the Attachment D.

Remark:

(1) No limit: This is fundamental signal, the judgment is not applicable.
For fundamental signal judgment was referred to Peak output test.
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5. BANDWIDTH TEST

5.1 APPLIED PROCEDURES

FCC Part15 (15.247) , Subpart C

_ Frequency Range
Section Test Item Result
(MHz)
15.247(a)(2) Bandwidth 2400-2483.5 PASS

5.1.1 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in
the block diagram below,
b. Spectrum Setting: RBW= 100KHz, VBW=300KHz, Sweep time = 2.5 ms.

5.1.2 DEVIATION FROM STANDARD
No deviation.

5.1.3 TEST SETUP

EUT SPECTRUM
ANALYZER

5.1.4 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 4.1.5 Unless otherwise a special
operating condition is specified in the follows during the testing.

5.1.5 EUT TEST CONDITIONS

Temperature: 25°C  Relative Humidity: 55% Test Voltage: AC 120V/60Hz

5.1.6 TEST RESULTS
Please refer to the Attachment E.
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6. MAXIMUM PEAK CONDUCTED OUTPUT POWER TEST

6.1 APPLIED PROCEDURES / LIMIT
FCC Part15 (15.247) , Subpart C

. o Frequency Range
Section Test Item Limit Result
(MHz)
Maximum Output
15.247(b)(3) P 1 Watt or 30dBm 2400-2483.5 PASS
ower

6.1.1 TEST PROCEDURE

a. The EUT was directly connected to the power meter and antenna output port as show in the
block diagram below,
b. The maximum peak conducted output power was performed in accordance with method 9.1.2
of FCC KDB 558074 D01 DTS Meas Guidance v03r02.
6.1.2 DEVIATION FROM STANDARD
No deviation.

6.1.3 TEST SETUP

EUT Power Meter

6.1.4 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 4.1.5 Unless otherwise a special
operating condition is specified in the follows during the testing.
Transmit output power was measured while the host equipment supply voltage was varied from
85 % to 115 % of the nominal rated supply voltage. No change in transmit output power was
observed.

6.1.5 EUT TEST CONDITIONS

Temperature: 25°C  Relative Humidity: 55% Test Voltage: AC 120V/60Hz

6.1.6 TEST RESULTS
Please refer to the Attachment F.

Report No.: BTL-FCCP-1-1501C044 Page 21 of 127



3L

7. ANTENNA CONDUCTED SPURIOUS EMISSION

7.1 APPLIED PROCEDURES / LIMIT

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that
contains the highest level of the desired power, based on either an RF conducted measurement,
provided the transmitter demonstrates compliance with the peak conducted power limits.

7.1.1 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in
the block diagram below,
b. Spectrum Setting: RBW= 100KHz, VBW=300KHz, Sweep time = Auto.

7.1.2 DEVIATION FROM STANDARD
No deviation.

7.1.3 TEST SETUP

EUT SPECTRUM
ANALYZER

7.1.4 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 4.1.5 Unless otherwise a special
operating condition is specified in the follows during the testing.

7.1.5 EUT TEST CONDITIONS

Temperature: 25°C  Relative Humidity: 55% Test Voltage: AC 120V/60Hz

7.1.6 TEST RESULTS
Please refer to the Attachment G.
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8. POWER SPECTRAL DENSITY TEST

8.1 APPLIED PROCEDURES / LIMIT
FCC Part15 (15.247) , Subpart C

. o Frequency Range
Section Test Item Limit (MH2) Result
z
Power Spectral 8 dBm
15.247(e) Density (in any 3KHz) 2400-2483.5 PASS

8.1.1 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in
the block diagram below,
b. Spectrum Setting: RBW=3KHz, VBW=10KHz, Sweep time = Auto.

8.1.2 DEVIATION FROM STANDARD
No deviation.

8.1.3 TEST SETUP

EUT SPECTRUM
ANALYZER

8.1.4 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 4.1.5 Unless otherwise a special
operating condition is specified in the follows during the testing.

8.1.5 EUT TEST CONDITIONS

Temperature: 25°C  Relative Humidity: 55% Test Voltage: AC 120V/60Hz

8.1.6 TEST RESULTS
Please refer to the Attachment H.
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9. MEASUREMENT INSTRUMENTS LIST

Conducted Emission Measurement
Item| Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 LISN EMCO 3816/2 00052765 Mar. 29, 2015
2 LISN R&S ENV216 101447 Mar. 29, 2015
3 Test Cable N/A C_17 N/A Mar. 14, 2015
EMI TEST
4 RECEIVER R&S ESCS30 833364/017 Mar. 29, 2015
5 50Q Terminator SHX TF2-3G-A 08122902 Mar. 29, 2015
Measurement EZ-EMC
6 Farad Ver.NB-03A1 N/A N/A
Software -01
Radiated Emission Measurement
Item| Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 Antenna Schwarbeck VULB9160 9160-3232 Mar. 29, 2015
2 Amplifier HP 8447D 2944A09673| Mar. 29, 2015
3 Receiver AGILENT Noosga | MYOZIS003 1 sep 30, 2015
4 Test Cable N/A C-01_CBO03 N/A Jul. 01, 2015
5 Controller CT SC100 N/A N/A
6 Antenna ETS 3115 00075789 Mar. 29, 2015
7 Amplifier Agilent 8449B 3008A02274| Mar. 29, 2015
8 Receiver AGILENT N9O038A MY52§ 3003 | sep. 30, 2015
9 Test Cable HUBER+SUHNER C-48 N/A Apr. 30, 2015
10 Controller CT SC100 N/A N/A
14 | Broad-Band Horn | g obeck | BBHA9170 | 9170319 | Feb. 22, 2015
Antenna
Microwave
e , EMC 980039 &
12 | Preamplifier With INSTRUMENT EMC2654045 HAO1 Feb. 22, 2015
Adaptor
13 |  Active Loop R&S HFH2-Z2 | 830749/020| Mar. 29, 2015
Antenna
Measurement EZ-EMC
14 Software Farad Ver.NB-03A1-01 N/A N/A
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6dB Bandwidth Measurement

ltem

Kind of Equipment

Manufacturer

Type No.

Serial No.

Calibrated until

Spectrum Analyzer

R&S

FSP 40

100185

Nov. 02, 2015

Peak Output Power Measurement

ltem | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until

1 P'Se:ine;eprower Agilent N1911A | MY45100473 | Mar. 29, 2015

o | WVireband Power Agilent N1921A | MY51100041 | Mar. 29, 2015
Antenna Conducted Spurious Emission Measurement

ltem | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until

1 | Spectrum Analyzer R&S FSP 40 100185 Nov. 02, 2015

Power Spectral Density Measurement

ltem

Kind of Equipment

Manufacturer

Type No.

Serial No.

Calibrated until

Spectrum Analyzer

R&S

FSP 40

100185

Nov. 02, 2015

Remark: "N/A” denotes no model name, serial no. or calibration specified.
All calibration period of equipment list is one year.
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10. EUT TEST PHOTO

Conducted Measurement Photos
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Radiated Measurement Photos

9kHz to 30MHz

Report No.: BTL-FCCP-1-1501C044 Page 27 of 127



3L

Radiated Measurement Photos

30MHz to 1000MHz
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Radiated Measurement Photos

Above 1000MHz
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ATTACHMENT A - CONDUCTED EMISSION
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Test Mode : TX MODE

Line
80.0 dBuY

\ |

0.0
0.150 0.5 (MHz) 5 30.000
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over

MHz dBuV dB dBuV dBuV dB Detector Comment
¥ 0.1540 44.21 9.48 53.69 65.78 -12.09 peak
0.1734  41.78 9.49 51.27 6480 -13.53 peak
0.2045  38.27 9.54 47.81 6040 -12.59 peak
0.3844  31.86 9.59 4145 5818 -16.73 peak
0.8453  31.74 9.58 4132 56.00 -1468 peak
4.6016  34.09 9.66 4375 56.00 -1225 peak

;| ;| B L | =
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Test Mode : TX MODE

Neutral
80.0 dBuY

0.0
0.150 0.5 (MHz) 5 30.000
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuV dB dBuv dBuV dB Detector Comment
] 0.1578  43.85 9.59 53.44 6558 -12.14  peak
2 0.1852  41.96 9.58 51.54 6425 -12.71 peak
3 0.2906 38.46 9.57 48.03 60.51 -12.48 peak
4 0.6110 31.70 9.58 41.28 56.00 -14.72 peak
5 1.3805 32.31 9.61 41.92 56.00 -14.08 peak
6 3.8203 33.93 9.66 43.59 56.00 -12.41 peak
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ATTACHMENT B - RADIATED EMISSION (9KHZ TO 30MH2Z)
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Test Mode: TX Mode 2412MHz

Freq. Ant. [ Reading(RA)| Corr.Factor(CF) | Measured(FS)| Limits(QP) Margin Note
(MHz) 0°/90° (dBuV) (dB) (dBuV/m) (dBuV/m) (dB)

0.0176 0° 8.15 24.45 32.60 102.69 -70.09 AVG
0.0176 0° 9.46 24.45 33.91 122.69 -88.78 PEAK
0.0257 0° 6.37 23.94 30.31 99.41 -69.10 AVG
0.0257 0° 7.85 23.94 31.79 119.41 -87.62 PEAK
0.0368 0° 1.25 23.24 24.49 96.29 -71.80 AVG
0.0368 0° 3.76 23.24 27.00 116.29 -89.29 PEAK
0.0792 0° -2.71 21.82 19.11 89.63 -70.52 AVG
0.0792 0° 1.42 21.82 23.24 109.63 -86.39 PEAK
1.0912 0° 16.85 19.59 36.44 66.85 -30.41 QP
3.4146 0° 21.72 18.94 40.66 69.54 -28.88 QP
Freq. Ant. | Reading(RA)| Corr.Factor(CF) [ Measured(FS)| Limits(QP) Margin Note
(MHz) 0°/90° (dBuV) (dB) (dBuV/m) (dBuV/m) (dB)

0.0204 90° 8.03 24.28 32.31 121.43 -89.12 AVG
0.0204 90° 10.52 24.28 34.80 141.43 -106.63 | PEAK
0.0257 90° 5.18 23.94 29.12 119.41 -90.29 AVG
0.0257 90° 7.49 23.94 31.43 139.41 -107.98 | PEAK
0.0418 90° 1.63 22.92 24.55 115.18 -90.63 AVG
0.0418 90° 3.18 22.92 26.10 135.18 -109.08 | PEAK
0.0631 90° -2.17 22.14 19.97 111.60 -91.64 AVG
0.0631 90° 1.15 22.14 23.29 131.60 -108.32 | PEAK
1.1572 90° 18.25 19.58 37.83 66.34 -28.50 QP
2.4356 90° 23.72 19.24 42.96 69.54 -26.58 QP
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ATTACHMENT C - RADIATED EMISSION (30MHZ TO 1000MHZ)
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Test Mode: TX B MODE CHANNEL 01
Vertical
80.0 dBuV/m
_I—l x
40

I o % ;
: 5 ¥ ?
0.0
30,000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit Over
MHz dBuV dB dBuVim  dBuV/m dB Detector Comment
1 34.8500 4494  -14.75 30.19  40.00 -9.81 peak
2 190.0500 4459  -14.35 30.24 4350 -13.26 peak
3 223.0300 47.31 -14.68 3263 46.00 -13.37 peak
4 * 449.0400 51.49 -8.63 4286 46.00 -3.14 peak
5 742.9500 40.27 -4.66 35.61 46.00 -10.39 peak
6 951.5000 32.95 -0.21 32.74 46.00 -13.26 peak
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Test Mode: TX B MODE CHANNEL 01
Horizontal
80.0 dBuV/m
i
ol ‘5'
2 3
% % A
0.0
30,000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit Over
MHz dBuv dB dBuV/m  dBuVim dB Detector Comment
1 223.0300 4522 -14.68 30.54 46.00 -1546  peak
2 371.4400 42.87 -10.82 32.05 46.00 -13.95 peak
3 " 450.9800 51.57 -8.66 42.91 46.00 -3.09 QP
4 574.1700 37.59 -7.92 29.67 46.00 -16.33 peak
5] 742.9500 4429 -4.66 39.63 46.00 -6.37 peak
6 998.0600 34.96 -0.40 34.56 5400 -19.44 peak
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Test Mode: TX B MODE CHANNEL 06

Vertical

80.0 dBuV/m

W

40

5
] - 3 X g
X
0.0
30.000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuV dB dBuV/im  dBuVim dB Detector Comment
1 134.7600 4124 -13.11 28.13 4350 -15.37 peak
2 191.0200 4462  -14.42 30.20 4350 -13.30 peak
3 223.0300 4758 -14.68 32.90 46.00 -13.10 peak
4 * 449.0400 51.92 -8.63 43.29 46.00 -2.71 peak
5 742.9500 39.41 -4.66 34.75 46.00 -11.25 peak
6 938.8900 31.30 -0.50 30.80 46.00 -15.20 peak
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Test Mode: TX B MODE CHANNEL 06
Horizontal
80.0 dBuV/m
3
l—I X
40 %
N o ‘ %
:L % X
0.0
30.000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Reading Correct Measure-
No. Mk. Freq.  Level Factor  ment Limit ~ Over
MHz dBuV dB dBuVim  dBuV/m dB Detector Comment
1 223.0300 4536 -14.68 30.68 46.00 -15.32 peak
2 371.4400 4254  -10.82 3172 46.00 -14.28 peak
3 " 449.0400 52.40 -8.63 43.77 46.00 -2.23 QP
4 489.7800 4213  -10.13 32.00 46.00 -14.00 peak
5 742.9500 43.43 -4.66 38.77 46.00 -7.23 peak
6 965.0800 34.56 -0.27 34.29 54.00 -19.71 peak
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Test Mode: TX B MODE CHANNEL 11
Vertical
80.0 dBuV/m
.|
| _j=—— *
40
e 2 %
X 4 x &
0.0
30,000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuV dB dBuVim  dBuV/m dB Detector Comment
1 35.8200 46.02 -14.61 31.41 40.00 -8.59 peak
2 223.0300 47.15 -14.68 32.47 46.00 -13.53 peak
3 399.5700 42.18 -9.55 32.63 46.00 -13.37 peak
4 * 448.0700 51.66 -8.66 43.00 46.00 -3.00 peak
5 644.9800 35.85 -5.43 30.42 46.00 -15.58 peak
6 742.9500 39.71 -4.66 35.05 46.00 -10.95 peak
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Test Mode:

TX B MODE CHANNEL 11

80.0 dBuV/m

Horizontal

40_,—[

| g
IS T
2 % &
X
1
X
0.0
30,000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Reading Correct Measure-
No. Mk. Freq.  Level Factor ment Limit ~ Over
MHz dBuV dB dBuV/m dBuV/m dB Detector Comment
1 148.3400 36.06 -13.18 22.88 43.50 -20.62 peak
2 223.0300 44 .82 -14.68 30.14 46.00 -15.86 peak
3 371.4400 43.20 -10.82 32.38 46.00 -13.62 peak
4 * 449.0400 52.60 -8.63 43.97 46.00 -2.03 QP
4] 742.9500 44 .53 -4.66 39.87 46.00 -6.13 peak
6 965.0800 33.33 -0.27 33.06 54.00 -20.94 peak
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ATTACHMENT D - RADIATED EMISSION (ABOVE 1000MHZ)
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Orthogonal Axis :

X

Test Mode : TX B MODE 2412MHz
Vertical
1100 dBu¥/m
&
T
1
X
Zw/_f, L
. 5
0.0
ZIEZ0O00 297200  PIEZO0 239200  P402.00 241200 M42Z00 243200 244200 2462.00 MHr
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit Over
MH=z dBuv dB dBuVim dBu'im dB Detector Comment
1 2390.000 2312 31.88 5500 7400 -19.00 peak
2 2390.000 1351 31.88 4539 5400 -861 AVG
3 * 2412.800 63.54 3.9 9545 5400 4145 AVG WO limit
4 X 2413.000 65.74 3N 9765 7400 2365 peak MO limit
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Orthogonal Axis :

X

Test Mode : TX B MODE 2412MHz
Vertical
8O0 dBuim
W X
2z
X
nn
1000000 355000 10000  BESO.00 1120000 1375000 1630000 1685000 140000 PESO0.00 MH «
Reading Correct Measure-
Mo, Mk Freq. Level Factor ment Limit Over
MHz dBulv dB dBuVim dBu\im dB Detector Comment
1 4824 050 3522 362 3884 7400 -3516 peak
2 * 4824080 26.73 3.62 30.35 5400 -2365 AVG
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Orthogonal Axis :

X

Test Mode : TX B MODE 2412MHz
Horizontal
100 dBuim
4
i
1
X
ot ———————
e
nn
22000 237200 FIE2Z 00 FI9P00 AOZ00  AAII00 MIZ00 AATR00 244200 PAG2 00 MH «
Reading Correct Measure-
Mo, Mk Freq. Level Factor ment Limit Over
MHz dBulv dB dBuVim dBu\im dB Detector Comment
1 2390.000 2375 J1.88 55.63 7400 -1837 peak
2 2390.000 13.51 3188 4539 5400 -861 AVG
3 X 2411100 65.51 3N 97 42 7400 2342 peak MO limit
4 * 2411200 63.40 Ky By 9531 5400 4131 AVG MO lirmit
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Orthogonal Axis : |X

Test Mode : TX B MODE 2412MHz
Horizontal
800 dBuim
4 g
1
®
nn
100000 355060 BA0m. O BESO_ 0D 11200 13750000 G300, i 1685000 AN D 2ES00L00 MH «

Reading Correct Measure-
Mo, Mk Freq. Level Factor ment Limit Over

MHz dBuv dB dBuvim dBu'im dB Detector Comment
1 * 4823950 26.58 362 3020 5400 -2380 AVG
2 4823.980 3548 3.62 3910 7400 -3490 peak
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Orthogonal Axis :

X

Test Mode : TX B MODE 2437MHz
Vertical
1100 dBu¥dm
2
T
0.0
FITO00 239700  P40F.00 41700  F4IF00 243700 244700 245700 246700 24B7.00 MHe
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit Over
MHz dBuV dB dBuVim  dBulim dB Detector  Comment
1 X 2436200 6750 31.94 9944 7400 2544 peak  NOlmit
2 * 2436200 6546 31.94 9740 5400 4340 AVG MO fimit
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Orthogonal Axis :

X

Test Mode : TX B MODE 2437MHz
Vertical
8O0 dBuim
40 2
S
1
X
nn
1000000 355000 10000  BESO.00 1120000 1375000 1630000 1685000 140000 PESO0.00 MH «
Reading Correct Measure-
Mo, Mk Freq. Level Factor ment Limit Over
MHz dBulv dB dBuVim dBu\im dB Detector Comment
1 * 48735940 25.63 T2 29.35 5400 -2465 AVG
2 4874 .000 34.35 T2 38.07 7400 -3593 peak
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Orthogonal Axis : |X

Test Mode : TX B MODE 2437MHz
Horizontal
1100 dBu¥/m
i
Pt L\“—\
nn
27000 2397 00 240700 241700 242700 243700 24700 245700 246700 2467 00 MHe
Reading Correct Measure-
Mo, Mk Freq. Level Factor ment Limit Over
MHz dBuv dB dBuvim  dBuvim dB Detector  Comment
1 X 2436200 69.44 3194 10138 7400 27.38 peak NO limit
2 * 2436200 67.33 3194 8927 5400 4527 AVG NO limit
Page 49 of 127
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Orthogonal Axis : |X

Test Mode : TX B MODE 2437MHz
Horizontal
800 dBuim
i g
1
=
nn
100000 355060 BA0m. O BESO_ 0D 11200 13750000 G300, i 1685000 AN D 2ES00L00 MH «

Reading Correct Measure-
Mo, Mk Freq. Level Factor ment Limit Over

MHz dBuv dB dBuvim dBu'im dB Detector Comment
1 * 48739980 2516 T2 28.88 5400 -2512 AVG
2 4874 .000 34 80 T2 38.52 7400 -3548 peak

Report No.: BTL-FCCP-1-1501C044 Page 50 of 127



3L

Orthogonal Axis : |X

Test Mode : TX B MODE 2462MHz
Vertical
1100 dBu¥/m
£
T
&
] e
0.0
2412000 247200 243200 244200 245200 246200  M4F200  Z4EZ00  2492.00 F512.00 MHe
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit Over
MHz dBuv dB dBuVim dBu'im dB Detector Comment
1 * 2462.800 65.74 31.98 o772 5400 4372 AVG WO limit
2 X 2462900 67.87 31.98 9985 7400 2585 peak MO limit
3 2483.500 23.57 32.0 5558 7400 -1842 peak
4 2483.500 13.66 32 4567 5400 -833 AVG
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Orthogonal Axis :

X

Test Mode : TX B MODE 2462MHz
Vertical
800 dBuVim
2
a0 X
1
®
nn
1000000 355000  GI0O000  BES000 1120000 1375000 1630000 1685000 21400 00 2ES00.00 MH
Reading Correct Measure-
Mo, Mk Freq. Level Factor ment Limit Over
MHz dBuv dB dBuVim  dBuVim dB Detector  Comment
1 * 4923960 26.00 3.80 20.80 5400 -2420 AVG
2 4924 110 ir4s 3.80 41.25 7400 -3275 peak
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Orthogonal Axis : |X

Test Mode : TX B MODE 2462MHz
Horizontal
100 dBuV/m
A
T

o
2412000 2472 00 243200 2442 .00 245200 246200 2472.00 246200 2492 .00 2.0 MH =

Reading Correct Measure-
Mo, Mk Freq. Level Factor ment Limit Over

MHz dBuv dB dBuvim dBuim dB Detector Comment
1 X 2461.100 7012 3198 10210 7400 2810 peak WO limit
2 2461200 67.99 31.98 99.97 5400 45897 AVG WO limit
3 2483.500 23.45 32.01 55.46 7400 -1854 peak
4 2483500 13.81 32.M 45.82 5400 -818 AVG
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Orthogonal Axis : |X

Test Mode : TX B MODE 2462MHz
Horizontal
800 dBuim
an &
1
*
nn
100000 355060 BA0m. O BESO_ 0D 11200 13750000 G300, i 1685000 AN D 2ES00L00 MH «

Reading Correct Measure-
Mo, Mk Freq. Level Factor ment Limit Over

MHz dBuv dB dBuvim dBu'im dB Detector Comment
1 * 4924050 25.58 3.80 29.38 5400 -2462 AVG
2 4924 130 36.05 3.80 39.85 7400 -3415 peak
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Orthogonal Axis :

X

Test Mode : TX G MODE 2412MHz
Vertical
100 dBudm
%
a
T

&

jw—"// L
ann

2A62.000 237200 236200 239200 2402.00 2412.00 242200 245200 244200

2462 .00 MH =

Mo. M. Freq.

Reading Correct Measure-
Level Factor ment Limit  Over

MHz dBul dB dBu\im dBu\im dB Detector Comment
1 2390.000 241 31.88 56.09 7400 -17.91 peak
2 2390.000 14.11 31.88 4599 5400 -8.01 AVG
3 * 2413200 56.45 3.9 88.36 5400 3436 AVG WO limit
4 X 2416.300 64.02 3N 9593 7400 2193 peak MO limit
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Orthogonal Axis :

X

Test Mode : TX G MODE 2412MHz
Vertical
800 dBuVim
4 1
¥
2
W
nn
1000000 355000  GI0O000  BES000 1120000 1375000 1630000 1685000 21400 00 2ES00.00 MH
Reading Correct Measure-
Mo, Mk Freq. Level Factor ment Limit Over
MHz dBuv dB dBuVim  dBuVim dB Detector  Comment
1 4824 010 3378 3.62 37.40 7400 -3660 peak
2 * 4824010 26.24 362 20.86 5400 -2414 AVG
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Orthogonal Axis : |X
Test Mode : TX G MODE 2412MHz
Horizontal
1100 dBuVim
3
X
=
i
%
j’—f/f k
ann
22000 237200  FI200 299200 A40200 0 41200 0 M4IF00 0 24200 244200 2462 00 MHe
Reading Correct Measure-
Mo, Mk Freq. Level Factor ment Limit Over
MHz dBul dB dBuVim dBu\im dB Detector Comment
1 2350.000 24 18 3188 56.06 7400 -17584  peak
2 2350.000 14.19 388 46.07 5400 -7.93 AVG
3 X 2415200 68.64 3191 100.55 7400 2655 peak MO limit
4 * 2419300 58.27 31.92 9019 5400 3619 AVG MO limit
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Orthogonal Axis :

X

Test Mode : TX G MODE 2412MHz
Horizontal
8O0 dBuim
4 1
X
.
W
nn
1000000 355000 10000  BESO.00 1120000 1375000 1630000 1685000 140000 PESO0.00 MH «
Reading Correct Measure-
Mo, Mk Freq. Level Factor ment Limit Over
MHz dBulv dB dBuVim dBu\im dB Detector Comment
1 4824 030 33.65 362 2T 7400 -3673 peak
2 * 4824030 26.24 3.62 29.86 5400 -2414 AVG
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Orthogonal Axis : |X

Test Mode : TX G MODE 2437MHz
Vertical
1100 dBu¥dm
k
2
T
0.0
FITO00 239700  P40F.00 41700  F4IF00 243700 244700 245700 246700 24B7.00 MHe
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit Over
MHz dBuV dB dBuVim  dBulim dB Detector  Comment
1 X 2431000 6578 31.93 a7.mM 7400 2371 peak MO limit
2 * 2435800  56.61 31.94 BB55 5400 3455 AVG MO fimit

Report No.: BTL-FCCP-1-1501C044

Page 59 of 127



3L

Orthogonal Axis : |X

Test Mode : TX G MODE 2437MHz
B00  dBuVim
4 1
®
2
®
oo

000,000 355000 G100 00 BESO.O0

ES 0000 MH =

Reading <Correct
No. Mk.  Freq. Level Factor

MHz dBul dB

dBuvim dBu'im

1 4874.020 33.59 372

2 * 4874040 2519 372
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Orthogonal Axis : |X

Test Mode : TX G MODE 2437MHz
Horizontal
100 dBuV/m
1
X
2
T

o
207000 2397 00 240700 2417.00 242700 2437.00 244700 245700 ME7 00 2467 00 MH =

Reading Correct Measure-
Mo, Mk Freq. Level Factor ment Limit Over

MHz dBul dB dBu\im dBuVim dB Detector Comment
1 X 2432300 67.77 31.94 99.71 7400 2571 peak WO limit
2 * 2442000 58.99 31.95 90.94 5400 3694 AVG WO limit
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Orthogonal Axis : |X

Test Mode : TX G MODE 2437MHz
Horizontal
800 dBuim
= X
2
=
nn
100000 355060 BA0m. O BESO_ 0D 11200 13750000 G300, i 1685000 AN D 2ES00L00 MH «

Reading Correct Measure-
Mo, Mk Freq. Level Factor ment Limit Over

MHz dBuv dB dBuvim dBu'im dB Detector Comment
1 4874.000 3312 T2 36.84 7400 -3716 peak
2 * 4874.000 2519 T2 28.91 5400 -2509 AVG
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Orthogonal Axis : |X

Test Mode : TX G MODE 2462MHz
Vertical
1100 dBu¥/m
2
1
T
&
i —
. -l
0.0
2412000 247200 243200 244200 245200 246200  M4F200  Z4EZ00  2492.00 F512.00 MHe
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit Over
MH=z dBuv dB dBuVim dBu'im dB Detector Comment
1 * 2463300 56.72 31.98 8870 5400 3470 AVG WO limit
2 X 2467.500 65.82 31.98 o780 7400 2380 peak MO limit
3 2483.500 24.01 32.0 56.02 7400 -1793 peak
4 2483.500 14.08 32 46.09 5400 -T91 AVG
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Orthogonal Axis :

X

Test Mode : TX G MODE 2462MHz
Vertical
8O0 dBuim
4 X
2
M
nn
1000000 355000 10000  BESO.00 1120000 1375000 1630000 1685000 140000 PESO0.00 MH «
Reading Correct Measure-
Mo, Mk Freq. Level Factor ment Limit Over
MHz dBulv dB dBuVim dBu\im dB Detector Comment
1 4923 940 35.67 3.80 3047 7400 -3453 peak
2 * 4924000 2547 3.80 2927 5400 -2473 AVG
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3L

Orthogonal Axis : |X

Test Mode : TX G MODE 2462MHz
Horizontal
100 dBuV/m
2
=
1
T

o — Y

o
2412000 2472 00 243200 2442 .00 245200 246200 2472.00 246200 2492 .00 2.0 MH =

Reading Correct Measure-
Mo, Mk Freq. Level Factor ment Limit Over

MHz dBuv dB dBuvim dBuim dB Detector Comment
1 * 2463200 59.12 31.98 91.10 5400 3710 AVG WO limit
2 X 2464900 68.62 3198 10060 7400 2660 peak WO limit
3 2483.500 24147 32.01 56.18 7400 1782 peak
4 2483500 14.53 32.M 46.54 5400 -TA46 AVG
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3L

Orthogonal Axis :

X

Test Mode : TX G MODE 2462MHz
Horizontal
8O0 dBuim
an X
2
M
nn
1000000 355000 10000  BESO.00 1120000 1375000 1630000 1685000 140000 PESO0.00 MH «
Reading Correct Measure-
Mo, Mk Freq. Level Factor ment Limit Over
MHz dBulv dB dBuVim dBu\im dB Detector Comment
1 4923 930 36.93 3.80 40.73 7400 -3327 peak
2 * 4924000 2544 3.80 2924 H400 -2476 AVG
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3L

Orthogonal Axis : |X

Test Mode : TX N-20M MODE 2412MHz
Vertical
1100 dBu¥/m
&
3
T
1
=
= ——
0.0
ZIEZ0O00 297200  PIEZO0 239200  P402.00 241200 M42Z00 243200 244200 2462.00 MHr
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit Over
MH=z dBuv dB dBuVim dBu'im dB Detector Comment
1 2390.000 24.07 31.88 5595 7400 -18.05 peak
2 2390.000 14.32 31.88 46.20 5400 -7.80 AVG
3 * 2415.000 55.79 3.9 8766 5400 3366 AVG WO limit
4 X 2416.600 65.05 3N 96.96 7400 2296 peak MO limit
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3L

Orthogonal Axis : |X

Test Mode : TX N-20M MODE 2412MHz
Vertical
800 dBuim
an %
2
=
nn
100000 355060 BA0m. O BESO_ 0D 11200 13750000 G300, i 1685000 AN D 2ES00L00 MH «

Reading Correct Measure-
Mo, Mk Freq. Level Factor ment Limit Over

MHz dBuv dB dBuvim dBu'im dB Detector Comment
1 4823 960 BN 362 3993 7400 -3407 peak
2 * 4824050 26.29 3.62 29.91 5400 -2409 AVG
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3L

Orthogonal Axis : |X

Test Mode : TX N-20M MODE 2412MHz
Horizontal
100 dBuim
&
]
i
1
=
— et =
nn
22000 237200 FIE2Z 00 FI9P00 AOZ00  AAII00 MIZ00 AATR00 244200 PAG2 00 MH «
Reading Correct Measure-
Mo, Mk Freq. Level Factor ment Limit Over
MHz dBulv dB dBuVim dBu\im dB Detector Comment
1 2390.000 23.98 J1.88 55.86 7400 -1814 peak
2 2390.000 1421 3188 46.09 H400 -7 AVG
3 X 2413200 67.65 3N 99 56 7400 2556 peak MO limit
4 * 2419900 5737 31.92 8929 5400 3529 AVG MO lirmit
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3L

Orthogonal Axis :

X

Test Mode : TX N-20M MODE 2412MHz
Horizontal
8O0 dBuim
w X
.
W
nn
1000000 355000 10000  BESO.00 1120000 1375000 1630000 1685000 140000 PESO0.00 MH «
Reading Correct Measure-
Mo, Mk Freq. Level Factor ment Limit Over
MHz dBulv dB dBuVim dBu\im dB Detector Comment
1 4823940 3538 362 39.00 7400 -3500 peak
2 * 48234950 26.30 3.62 2992 H400 -2408 AVG
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3L

Orthogonal Axis :

X

Test Mode TX N-20M MODE 2437MHz
Vertical
1700 dBuVim
X
2
o
a0
ZWIO00 29700 AAOF00 241700 P4PFFO00 243700 244700 25700 246700 2467.00 MHe
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit Over
MHz dBuV dB dBuVim  dBuVim  dB Detector  Comment
1 X 2432200 6592 3194 9786 7400 2386 peak  NOlmit
2 * 2435800 5661 3194 8855 5400 3455 AVG  NOIlmit
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3L

Orthogonal Axis :

X

Test Mode : TX N-20M MODE 2437MHz
Vertical
8O0 dBuim
W X
2
®
nn
1000000 355000 10000  BESO.00 1120000 1375000 1630000 1685000 140000 PESO0.00 MH «
Reading Correct Measure-
Mo, Mk Freq. Level Factor ment Limit Over
MHz dBulv dB dBuVim dBu\im dB Detector Comment
1 4873.930 3518 T2 38.90 7400 -3510 peak
2 * 4874010 25.16 T2 28.88 5400 -2512 AVG
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3L

Orthogonal Axis : |X

Test Mode : TX N-20M MODE 2437MHz
Horizontal
100 dBuV/m
%
2
T

—— —

o
207000 2397 00 240700 2417.00 242700 2437.00 244700 245700 ME7 00 2467 00 MH =

Reading Correct Measure-
Mo, Mk Freq. Level Factor ment Limit Over

MHz dBul dB dBu\im dBuVim dB Detector Comment
1 X 2441600 65.84 31985 10079 7400 2679 peak WO limit
2 * 2442100 58.50 31.95 9045 5400 3645 AVG WO limit
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3L

Orthogonal Axis :

X

Test Mode : TX N-20M MODE 2437MHz
Horizontal
8O0 dBuim
40 1
E
2
®
nn
1000000 355000 10000  BESO.00 1120000 1375000 1630000 1685000 140000 PESO0.00 MH «
Reading Correct Measure-
Mo, Mk Freq. Level Factor ment Limit Over
MHz dBul dB dBuVim dBu\im dB Detector Comment
1 4874.000 3445 T2 BT 7400 -3583 peak
2 * 4874030 2518 T2 28.90 5400 -2510 AVG
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3L

Orthogonal Axis : |X

Test Mode : TX N-20M MODE 2462MHz
Vertical
1100 dBu¥/m
%
i
T
3
*
— e
0.0
2412000 247200 243200 244200 245200 246200  M4F200  Z4EZ00  2492.00 F512.00 MHe
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit Over
MH=z dBuv dB dBuVim dBu'im dB Detector Comment
1 * 2465.100 57.02 31.98 8900 5400 3500 AVG WO limit
2 X 2467200 66.78 31.98 9876 7400 2476 peak MO limit
3 2483.500 2375 32.0 55.76 7400 -1824 peak
4 2483.500 14.20 32 46.21 5400 -7.79 AVG
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3L

Orthogonal Axis : |X

Test Mode : TX N-20M MODE 2462MHz
Vertical
800 dBuim
‘“ g
1
*
nn
100000 355060 BA0m. O BESO_ 0D 11200 13750000 G300, i 1685000 AN D 2ES00L00 MH «

Reading Correct Measure-
Mo, Mk Freq. Level Factor ment Limit Over

MHz dBuv dB dBuvim dBu'im dB Detector Comment
1 * 49234970 2548 3.80 2928 5400 -2472 AVG
2 4924 030 3407 3.80 3r.av 7400 -3613 peak
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3L

Orthogonal Axis :

X

Test Mode : TX N-20M MODE 2462MHz
Horizontal
100 dBuim
Z
1
i
2
S — Nt
nn
12000 242200  AI200 MA200 AS200 AEROD  MTFZ00 AAEF00 249200 51200 MH -
Reading Correct Measure-
Mo, Mk Freq. Level Factor ment Limit Over
MHz dBulv dB dBuVim dBu\im dB Detector Comment
1 * 2460900 58.93 3198 90.91 5400 3691 AVG MO limit
2 X 2464 500 68.98 98 10096 7400 2696 peak NO lirmit
3 2483 500 25449 32.01 57.50 7400 1650 peak
4 2483500 14 .58 2. 46.59 5400 -T41 AVG
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3L

Orthogonal Axis : |X

Test Mode : TX N-20M MODE 2462MHz
Horizontal
8O0 dBuim
= z
1
X
nn
1000000 355000 10000  BESO.00 1120000 1375000 1630000 1685000 140000 PESO0.00 MH «
Reading Correct Measure-
Mo, Mk Freq. Level Factor ment Limit Over
MHz dBulv dB dBuVim dBu\im dB Detector Comment
1 * 4924000 2543 3.80 2923 5400 -2477 AVG
2 4924 070 TG 3.80 38.56 7400 -3544 peak
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3L

Orthogonal Axis : |X

Test Mode : TX N-40M MODE 2422MHz
Vertical
1100 dBu¥/m
4
%
3
T
%
' L
T
0.0
272000 234200  PIEZ00 23200 240200 247200 44200 Z4EZO0  24B2.00 752200 MHz
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit Over
MH=z dBuv dB dBuVim dBu'im dB Detector Comment
1 2390.000 2071 31.88 6159 7400 -12.41 peak
2 2390.000 14.48 31.88 46.36 5400 -7.64 AVG
3 * 2419.600 51.90 31.92 8382 5400 2982 AVG WO limit
4 X 2419.800 62.67 31.92 9459 7400 2059 peak MO limit
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3L

Orthogonal Axis : |X

Test Mode : TX N-40M MODE 2422MHz
Vertical
800 dBuim
an &
2
b
nn
100000 355060 BA0m. O BESO_ 0D 11200 13750000 G300, i 1685000 AN D 2ES00L00 MH «

Reading Correct Measure-
Mo, Mk Freq. Level Factor ment Limit Over

MHz dBuv dB dBuvim dBu'im dB Detector Comment
1 4843 850 36.16 3.66 39.82 7400 -3418 peak
2 % 4844300 25.85 3.66 295 400 -2449 AVG
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3L

Orthogonal Axis : |X

Test Mode : TX N-40M MODE 2422MHz
Horizontal
100 dBuim
4
3
i
1
E
i S
nn
2972000 234200 FIEZ00 FIEIO0 AOZ00 0 AAXPO0 AP 00 PAERO0  4EZ 00 527 00 MH «
Reading Correct Measure-
Mo, Mk Freq. Level Factor ment Limit Over
MHz dBulv dB dBuVim dBu\im dB Detector Comment
1 2390.000 26.29 J1.88 5817 7400 -1583 peak
2 2390.000 14 .54 3188 46.42 5400 -758 AVG
3 2424200 54 19 31.93 8612 H400 3212 AVG MO limit
4 X 2434600 6439 31.94 96.33 7400 2233 peak MO lirmit
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3L

Orthogonal Axis : |X

Test Mode : TX N-40M MODE 2422MHz
Horizontal
800 dBuim
4 é
;
b
nn
100000 355060 BA0m. O BESO_ 0D 11200 13750000 G300, i 1685000 AN D 2ES00L00 MH «

Reading Correct Measure-
Mo, Mk Freq. Level Factor ment Limit Over

MHz dBuv dB dBuVim dBu'im dB Detector Comment
1 * 4843980 25.88 3.66 2954 5400 -2446 AVG
2 4844 010 3545 3.66 2911 7400 -34389 peak
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3L

Orthogonal Axis :

X

Test Mode TX N-40M MODE 2437MHz
Vertical
1700 dBuVim
&
.
o
—+ |
a0
27000 25700 FIAT00 ZA9I00  2I7.00 23700 245700 2A7F00 248700 Z537.00 MHe
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit Over
MHz dBuV dB dBuVim  dBuVim  dB Detector  Comment
1 * 2443200 5184 3195 8379 5400 2079 AVG  NOlmit
2 X 2443800 6193 31.96 9389 7400 1989 peak  NOlmit
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3L

Orthogonal Axis :

X

Test Mode : TX N-40M MODE 2437MHz
Vertical
8O0 dBuim
W %
1
®
nn
1000000 355000 10000  BESO.00 1120000 1375000 1630000 1685000 140000 PESO0.00 MH «
Reading Correct Measure-
Mo, Mk Freq. Level Factor ment Limit Over
MHz dBulv dB dBuVim dBu\im dB Detector Comment
1 * 4873970 25147 T2 28.89 5400 -25.11 AVG
2 4874010 3510 T2 38.82 7400 -3518 peak
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3L

Orthogonal Axis : |X
Test Mode : TX N-40M MODE 2437MHz
Horizontal
1100 dBuVim
&
z
i
0.0
2997000 235700 Z3700 299700 241700 243700 245700  PAFF00 249700 537 00 MHe
Reading Correct Measure-
Mo, Mk Freq. Level Factor ment Limit Over
MHz dBuV dB dBuVim  dBuvim dB Detecior  Comment
1 X 2442200 64 44 3195 96.39 7400 2239 peak MO limit
2 * 2443200 b4 27 3195 86.22 h400 3222 AVG N limit
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3L

Orthogonal Axis :

X

Test Mode : TX N-40M MODE 2437MHz
Horizontal
8O0 dBuim
40 1
E
2
®
nn
1000000 355000 10000  BESO.00 1120000 1375000 1630000 1685000 140000 PESO0.00 MH «
Reading Correct Measure-
Mo, Mk Freq. Level Factor ment Limit Over
MHz dBulv dB dBuVim dBu\im dB Detector Comment
1 4873.960 3439 T2 8.1 7400 -3589 peak
2 * 4873990 2523 T2 28.95 5400 -2505 AVG

Report No.: BTL-FCCP-1-1501C044
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3L

Orthogonal Axis : |X

Test Mode : TX N-40M MODE 2452MHz

1100 dBul/m

Vertical

bt

-

T
3
X
= s
0.0
252000 297200  PIO200 241200 243200 245200  MF200 249200  2S12.00 755200 MHe
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit Over
MHz dBul dB dBu\im dBu\im dB Detector Comment
1 * 2454 400 51.75 31.96 83im 5400 2971 AVG WO limit
2 X 2458600 62.60 31.98 9458 7400 2058 peak  NOlimit
3 2483.500 23.60 32.0 55.61 7400 -1839 peak
4 2483.500 13.78 32 4579 5400 -821 AVG
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3L

Orthogonal Axis : |X

Test Mode : TX N-40M MODE 2452MHz
Vertical
800 dBuim
- %
1
=
nn
100000 355060 BA0m. O BESO_ 0D 11200 13750000 G300, i 1685000 AN D 2ES00L00 MH «

Reading Correct Measure-
Mo, Mk Freq. Level Factor ment Limit Over

MHz dBuv dB dBuvim dBu'im dB Detector Comment
1 * 4903960 251 a7 29.08 5400 -2492 AVG
2 4904 .010 35.04 37T 38.81 7400 -3519 peak
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3L

Orthogonal Axis :

X

Test Mode : TX N-40M MODE 2452MHz
Horizontal
100 dBuim
&
2
i
3
X
—4) -
nn
252000 237200 39200 AMI200 AI200 2SI 00  MFR00 AA9R00 251200 2552 00 MH«
Reading Correct Measure-
Mo, Mk Freq. Level Factor ment Limit Over
MHz dBulv dB dBuVim dBu\im dB Detector Comment
1 X 2454.400 65.14 31.96 a7.10 7400 2310 peak MO limit
2 * 2458400 54 .64 31938 86.62 H400 3262 AVG NO lirmit
3 2483 500 26.87 32.01 58.88 7400 1512 peak
4 2483500 1426 2. 46.30 5400 -7.70 AVG
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3L

Orthogonal Axis :

X

Test Mode : TX N-40M MODE 2452MHz
Horizontal
8O0 dBuim
W %
1
®
nn
1000000 355000 10000  BESO.00 1120000 1375000 1630000 1685000 140000 PESO0.00 MH «
Reading Correct Measure-
Mo, Mk Freq. Level Factor ment Limit Over
MHz dBulv dB dBuVim dBu\im dB Detector Comment
1 * 4904120 2539 a7 2916 5400 -2484 AVG
2 4904 250 35.07 37T 38.84 7400 -3516 peak
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ATTACHMENT E - BANDWIDTH

Report No.: BTL-FCCP-1-1501C044 Page 91 of 127



3L

Test Mode : TX B Mode_CHO01/06/11

Frequency 6dB Bandwidth |99% Occupied BW| Min. Limit
Test Result
(MHz) (MHz) (MHz) (kHz) 5
2412 9.50 12.28 500 Complies
2437 10.00 12.28 500 Complies
2462 10.00 12.28 500 Complies
TX CHO1

*RBW 100 kHz

Delta 1 [T1 ]

*VBW 300 kHz 0.34 dB
Ref 20 dBm *Att 30 dB SWT 2.5 ms ©.500000000 MHzZ
20 Cffpet 1 4B OBW 12[.280000p00 MH=z
Manrker| 1 [Tl
Lio 1140 ap|EM
2(.407500p00 GH
pL 4775 an T 1| [T1 oBy] :
eqE
&= |, L gt | AR g ) o
D= 1 = —eer—En] Ly
2(. 405920000 GHz
. L Temly 2fSCT1 OBY)
\.f’ -9l 84 dBm
2. 4Ng200p00 GHz
20 JJ\, ~\J
-0
/ \ 3DB
o/ N
50
60
70
FZz
Fl
-80
Center 2.412 GHz 2 MHz/ Span 20 MHz
Date: 14.JAN.2015 16:41:57
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3L

TX CHO6

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 0.11 dB
Ref 20 dBm *Att 30 dB SWT 2.5 ms 10.000000000 MHZ
20 Offpet 1 dIB OBW 12[.280000p00 MHz
Magker| 1 [T1
1o —1lea APy
2(.432000000 GHz
D1 4.190 dBm
- Teqp 1| [T1 OBW]
& |, 1A fh,
Dz -1.8¥8 A MY == B
2(.430880p00 GHz
1 T
T 2
L .. 3 e BT OBy
\\j —slés dem
-4 160000 GHz
30
-4
-s0
50
70
F2
F1l
-80
Center 2.437 GHz 2 MHz/ Span 20 MHz
Date: 14.JAN.2015 16:43:08
® *RBW 100 kHz Delta 1 [T1 ]
*WBW 300 kHz -0.27 dB
Ref 20 dBm *Att 30 dB SWT 2.5 ms 10.000000000 MHZ
20 offpet 1 4B CBW 12280000000 MH=z
Magker| 1 [T1l
1o —1118 dBm
2\.457000p00 GH=z
D1 4.703 dm
Tedqp 1| [T1 OBW]
B |, ol M| PAM R,
57 —1.2Y%7 \va L ~ I} — L AEmW
h \ ET%5i840 00 GHz
T
l 1o N e \Z[T OBIT]
\J U -9 05 dBm
20 4 120000 GHz
-30
i \/
50
-s0
-70
F2
F1l
-80
Center 2.462 GHz 2 MHz/ Span 20 MHz
Date: 14.JAN.2015 16:44:07

LVL

LVL
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3L

Test Mode: TX G Mode_CH01/06/11

Frequency | 6dB Bandwidth |99% Occupied BW| Min. Limit
Test Result
(MHz) (MHz) (MHz) (kHz)
2412 16.41 16.52 500 Complies
2437 16.38 16.52 500 Complies
2462 16.40 16.52 500 Complies
TX CHoO1
® *RBW 100 kHz Delta 1 [T1 ]

ALt 30 dB

SWT 2.5 ms

16.409875000 MHZz

OBW 16/.520000
Marker| 1 [T1
_ 1 dBm

00 MH=z

2|.403810[00 GHz
Temp 1

[T1 CBHW|
1 dBm

i @9 GHz

A 2.!;103730

T

-8
2l.420280

5 dBm
GHz

D

il

Fl

—-80

F2

Center 2.412 GHz

Date: 14.JAN.2015

16:46:05

2 MHz/

Span 20 MHz
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Page 94 of 127




3L

TX CHO6

*RBW 100 kHz
*VBW 300 kHz

Delta 1 [T1 ]

-0.28 dB

Ref 20 dBm *Att 30 dB SWT 2.5 ms 16.379975000 MHzZ
20 Offfpet 1 4B OBW 16520000000 MHz
Marker| 1 [T1
10 —& 0 ABm
2|.428820pE5 GH
T 1| [T1 oBH] :
em
= |, ®
LDl -1.76 I0 —7 S tank
w‘wsﬂr‘«\a /»\NJ‘U-J MLM/‘JW(‘ PRSP
Y - il Temp T T
—-8LF0 dBm
2. 445280 GHz
| _20-n
30
I Y
|- a0
|-50
|50
|70
2
F
-80
Center 2.437 GHz 2 MHz/ Span 20 MHz

Date: 14.JAN.2015

16:48:08

Date: 14.JAN.2015 16:47:07
® *RBW 100 kHz Delta 1 [Tl ]
*VBW 300 kHz -0.02 dB
Ref 20 dBm *Att 30 dB SWT 2.5 ms 16.400000000 MHZ
20 Offyet 1 4B OBW 16520000000 MHz
Marker| 1 [T1
|10 —70n2 dBm
2. 453800000 GH
T 1| [T1 cBW] .
emp
g |,
D1 -1.42¢ dBm CET
L GHz
Wwﬂm sy It
[ 10 1 i
dBm
2. 470240 0 GHz
| _20-n] "
30 \
|40
|50
|--60
|70
2
1
-80
Center 2.462 GHz 2 MHz/ Span 20 MHz

LVL

LVL
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3L

Test Mode : TX N-20MHz Mode_CH01/06/11

Frequency | 6dB Bandwidth |99% Occupied BW| Min. Limit
Test Result
(MHz) (MHz) (MHz) (kHz) o
2412 17.62 17.68 500 Complies
2437 17.62 17.68 500 Complies
2462 17.62 17.68 500 Complies
TX CHO1

*RBW 100 kHz
*VBW 300 kHz
SWT 2.% me

Delta 1 [T1 ]
1.24 dB
17.619650000 MHZz

®

Ref 20 dBm ALt 30 JdB

z0 ff OBW 17-€80000
Marker| 1 [TLl
10 =
2(.403200
[T1 OBW]
1 A

AV“A ~AﬁAMAi-4031 . OOE@HZ
o "Y’h”“‘gﬁ i

dBm

lTHZ

Y

MHz

ABra

GHz

D1 -1.715 dB —

ey

LVL

2. 420840

3DB

F2

Center 2.412 GHz 2 MHz/ Span 20 MHz

Date: 14.JAN.2015 16:50:24

Report No.: BTL-FCCP-1-1501C044 Page 96 of 127
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TX CHO6

® “RBW 100 kHz Delta 1 [TL ]
“VBW 300 kHz 1.12 dB
Ref 20 dBm Attt 30 dB SWT 2.5 ms 17.619963000 MHz
20 Offfet 1 ¢iB COBW 17[.680000p00| MEZ
Marker| 1 [T1
E B | 2 |
2| 428z00p00| aE
T 1| [T1 oBW] :
e
&3 |, v
Dl -1.767 - CIET 17
| mﬂﬂﬁ)¢ thAA 2l azg1fopoolgr=
J.awnn; B’l;w"ﬂ:\ o M ~ z
— Tl LA A

-8L 64||dBm
2. 445840p00\GEz

30

3DB

|40

|- 50

|50

|70

F2
Fl

-80

Center 2.437 GHz 2 MHz/ Span 20 MHz
Date: 14.JAN.2015 16:51:36
® *RBW 100 kHz Delta 1 [T1 ]

*WBW 300 kHz 0.29 dB
Ref 20 dBm *Att 30 dB SWT 2.5 ms 17.619963000 MH=zZ
20 ffpet 1 ¢B OBW 17.680000p00| MHZ
Marker| 1 [Tl
10 ol eol g |EN
2|-453180037| GH
T 1| [T1 oBW) )
em

=g P

— Ul D] v,
JEEBI opootsaz
Ay P
H{ bt ity
\l -8| 02[{dBm
2l a70840p00|\eEz

4
3DB
a0
|- 50
|- 60
70
F2
F1l

-80
Center 2.462 GHz 2 MHzZ/ Span 20 MHz

Date: 14.JAN.2013 16:52:34
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Test Mode : TX N-40MHz Mode_CH03/06/09

Frequency | 6dB Bandwidth |99% Occupied BW| Min. Limit
Test Result
(MHz) (MHz) (MHz) (kHz)
2422 35.98 36.08 500 Complies
2437 36.20 36.08 500 Complies
2452 36.40 36.16 500 Complies
TX CHO3
® *RBW 100 kHz Delta 1 [Tl ]
20 ffpet 1 ¢iB E}kag'is?gio 00 MHzZ
10 10 69 Hew|EM
) v o (21 cal) |
b h o A oo | e it bl

b i

\l 2l.440080p00 5}}12

=T1t5ST 5l

-Fo

\

40

u\u 3DB

- 50

|60

70

Fl

-80

Fz

Date:

Center 2.422 GHz

14.JAN.2015 16:54:19

4 MHz/

Span 40 MHzZ
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TX CHO6

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 0.33 dB

Ref 20 dBm *Att 30 dB SWT 5 ms 36.200000000 MHZ

20 |Offpet 1 gB OBW 36[.080000000 MHZ
Marker| 1 [T1
10 -10 AEm
2. 418800000 |GHz
Temp 1| [T1 OBW]

EHE |, v
=ITF g |05 | nvL
D1 -4.684 dBm 419000000 |GH

|, A.. | A...LA N /\Jl;ﬁ/l..Al A’—J‘.M @/E NS.AA:?B“JEQ

v E e AL e \ RN —

2.455080000 |GHzZ

40
|- 50
|60
- 70
F2
Tl
-80]
Center 2.437 GHz 4 MHZ/ Span 40 MHz
Date: 14.JAN.2015 16:55:30
® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz 0.44 dB
Ref 20 dBm *Att 30 dB SWT 5 ms 36.400000000 MHZ
20 |Offpet 1 gB OBW 36160000000 MHZ
Marker| 1 [T1
10 —10l94 HEm
T 2. 433800000 @Hz
Temp 1| [T1 OBW]
EHE |, v
=ITFS© | LvL

433020000 (H

L, Plnleﬂl.IMMmmM ;_MMM hedd *-m&_.l@_, AN S

v =10 T
2.470080000 FHZ

70

F2
F1l
— 80

Center 2.452 GHz 4 MHZ/ Span 40 MHz

Date: 14.JAN.2015 16:57:20
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ATTACHMENT F — MAXIMUM PEAK CONDUCTED OUTPUT
POWER
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Test Mode :TX B Mode_CH01/06/11

Frequency [Conducted Power| Conducted Power Max. Limit Max. Limit Result
(MHz) (@Bm) W) (dBm) W)
2412 16.57 0.05 30.00 1.00 Complies
2437 16.52 0.04 30.00 1.00 Complies
2462 16.53 0.04 30.00 1.00 Complies
Test Mode :TX G Mode_CHO01/06/11
Frequency |Conducted Power| Conducted Power Max. Limit Max. Limit Result
(MHz) (dBm) (W) (dBm) (W)
2412 16.74 0.05 30.00 1.00 Complies
2437 16.68 0.05 30.00 1.00 Complies
2462 16.79 0.05 30.00 1.00 Complies
Test Mode :TX N20 Mode_CHO01/06/11
Frequency [Conducted Power| Conducted Power Max. Limit Max. Limit Result
(MHz) (@Bm) W) (dBm) W)
2412 16.70 0.05 30.00 1.00 Complies
2437 16.72 0.05 30.00 1.00 Complies
2462 16.80 0.05 30.00 1.00 Complies
Test Mode :TX N40 Mode_CH03/06/09
Frequency |Conducted Power| Conducted Power Max. Limit Max. Limit Result
(MHz) (dBm) (W) (dBm) (W)
2422 16.72 0.05 30.00 1.00 Complies
2437 16.57 0.05 30.00 1.00 Complies
2452 16.70 0.05 30.00 1.00 Complies

Report No.: BTL-FCCP-1-1501C044

Page 101 of 127




3L

ATTACHMENT G - ANTENNA CONDUCTED SPURIOUS
EMISSION
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Test Mode :

TX B Mode
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TX B mode CHO1

® *RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kHz -44.66 dBm
Ref 20 dBm *Att 30 dB SWT 10 ms 2.397400000 GHz
20 Offpet 1 ¢B Markler| 1 [T1
4L 74 <dPm
|10 413200000 cue|EW
Markler| 2 T1
OEE D1 4.73 azm L —
- 1
&= |,
BEEREAY (iR Z|ve
Marker| 3 f[rTl
|, | 481 56) B

2[-3ffoooo OO"i}HZ
D2 -15.264 HBm {

\ 3DB
a0 )

|60

Fa
Fl

Start 2.323 GHz 10 MHz/ Stop 2.423 GHz

Date: 14.JAN.2015 16:42:18

TX B mode CH11

® *RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kEHz -48.16 dEm

Ref 20 dBm *Att 30 dB SWT 10 ms 2.521000000 GHz

2o offfet 1 gB Marker|1 [T1
4173 dBm
10 4el000000 oH “

Marker| 2 [T1
DY 473 dB:
L EK -52152 dBm

g UUP00 GEZ |Lve
U \\ Marker| 3 [T1

Lo 4 —50[ 95 dBm
J“ 2|-s00000p00 GEZ
D2 -45.27 dbw

| =0 3
S TN N [ ey Ao
|60
|70
F2
Fl
-80
Start 2.448 GHz 10 MHz/ Stop 2.548 GHz

Date: 14.JAN.2015 16:44:28
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TX B mode CHO1 (10 Harmonic of the frequency)

|10

*RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz -42.53 dBm
Ref 20 dBm *Att 30 dB SWT 2.7 = 24.858860000 GHz
z0 Offpet 1 4B Marker| 1 [T1
4108 dBm
412300000 =8

—10

D1 -15.192 dBPm

|—40

Y IRV, S ST V.U W Ay !
L3 WAARALS

W

|60

M PENTTY
L

LVL

Start 30 MHz

Date: 14.JAN.2015 16:42:11

Ref 20 dBm *Att

30

2.647 GHz/

dB

*RBW 100 kHz
*VBW 300 kHz
SWT 2.7 =

Marker

20

Stop 26.5 GHz

2 [T1 ]
-42.52 dBm
-464840000 GHz

z0 Offpet 1 4B

Marker

1 [Tl
4l 95 dBm
Vil 00000 CH

D1 —-15./047 dBm

|30

LA,

“i“ N M’"-nhl ALl AL |_Aw1.u;

W

-80

Start 30 MHz

Date: 14.JAN.2015 16:43:22

2.647 GHz/

Stop 26.5 GHz

TX B mode CHO06 (10 Harmonic of the frequency)
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TX B mode CH11 (10 Harmonic of the frequency)

*RBW 100 kHz Marker 2 [T1 ]

*VBW 300 kHz -42.62 dBm
Ref 20 dBm *Att 30 dB SWT 2.7 = 26.394120000 GHz
z0 Offpet 1 4B Marker| 1 [T1
2469 dBm
|10 465240000 cue|EM
1
L ex] ¥
3 |,
LVL
—10
D1 -17.314 dBm
|—20
|30
3DB
|40 =
L 70 N IO PR T 2
oo g L v
|60
|70
-80
Start 30 MHz 2.647 GHz/ Stop 26.5 GHz
Date: 14.JAN.2015 16:44:20
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Test Mode :

TX G Mode
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Ref 20 dBm

*Att

TX G mode CHO1

*RBW 100 kHz
*VBW 300 kHz
SWT 10 ms

Marker 4 [T1 ]
-43.48 dBm

30 dB 2.400000000 GHz

z0 Offpet 1 4B

|10

Markler|{ 1 [T1
—2420 dBm
410800000 SH “

Markler| 2 [T1
—43148 dBm

D1l -2.203 dBm

1
AU UURIPUT GEZ | LvL

—10

Markler [T

24350000000 GH=z

D2 —22.203

B0

|—40

AR A Ty 7]

Fa

Fl

Start 2.323 GHz

10 MHz/ Stop 2.423 GHz

Date: 14.JAN.2015 16:46:26
TX G mode CH11
® *RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kHz —-47.42 dBm
Ref 20 dBm *Att 30 4B SWT 10 ms 2.511400000 &Hz
20 Cffpet 1 4B Marker| 1 [T1
-1403 dBm
|10 463200000 cEe|EN
Marker| 2 [T1
L EK -50L01 dBm
fvzEw] :
o St ressoohoreEs] Ly
Marker| 3 [T1
o r\m -51117 dBm
B v z|-so000opoo cEZ
—20¢ Dz I U3 dbm
|-z
3DE
-4
4
| =0 W o l HH bo] 1 L
|60
|70
F2
Fl
-80
Start 2.448 GHz 10 MHz/ Stop 2.548 GHz
Date: 14.JAN.2015 16:48:29
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TX G mode CHO01 (10 Harmonic of the frequency)

® *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz -42.31 dBm
Ref 20 dBm *Att 30 4B SWT 2.7 = 26.341180000 GHz
20 Cffpet 1 4B Marker| 1 [T1
-5, 08 dBm
10 41 a0pQ0 oH “
L e
fvz=w [ I
1 LVL
F|
10
|20

D1 —25./079 dBm

|—40

[ LU TR WP 0 | U | WY Al kg
|60
|70
-80
Start 30 MHz 2.647 GHz/ Stop 26.5 GHz

Date: 14.JAN.2015 16:46:19

TX G mode CHO06 (10 Harmonic of the frequency)

® *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz -43.21 4Bm
Ref 20 dBm *Att 30 4B SWT 2.7 = 20.306020000 GHz
20 Cffpet 1 4B Marker| 1 [T1
-5L61 dBm
10 412300000 cue|EW
L e
&= |,
1 LVL

D1 —-25./612 dBm

|30

s e Ja ILL‘;':I'AII WP X

AP
AL A A

-80

Start 30 MHz 2.647 GHz/ Stop 26.5 GHz

Date: 14.JAN.2015 16:47:21
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TX G mode CH11 (10 Harmonic of the frequency)

*RBW 100 kHz Marker 2 [T1 ]

*VBW 300 kHz -42.61 dBm
Ref 20 dBm *Att 30 dB SWT 2.7 = 26.394120000 GHz
z0 Offpet 1 4B Marker| 1 [T1
2175 dBm
|10 g12300p00 cue|EM
I
3 |, 1
LVL
—10
|—20
D1 —-22.(748 dBm
|30
3DB
|40 -
b chw_ PN o wl"l\w.lvA‘Jv‘A g ;lv u’kuv.u
|60
|70
-80
Start 30 MHz 2.647 GHz/ Stop 26.5 GHz
Date: 14.JAN.2015 16:48:22
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Test Mode :

TX N-20M Mode
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TX HT20 mode CHO1
® *RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kHz -44.41 dBm
Ref 20 dBm *Att 30 dB SWT 10 ms 2.398000000 GHz
20 Offpet 1 ¢B Markler| 1 [T1
-2£40 dBm
|10 410200p00 cue |EW
Markler| 2 [T1
mm -45|/33 dBm
0 TUTURUh T CEE
D1 —2.396 dBm - k2l LVL
Markler| 3 )['TQ
-4yl 89
|10
2l 350000p00 GHz
|-z0 t
D2 —22.39%96 {dBm )
|-z0
3DB
|—40 1
,./vM
1 L |
NI e T
|60
|70
F2
Fl
-80
Start 2.323 GHz 10 MHz/ Stop 2.423 GHz
Date: 14.JAN.2015 16:50:46
TX HT20 mode CH11
® *RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kHz —-47.38 dBm
Ref 20 dBm *Att 30 dB SWT 10 ms 2.510800000 GHz
20 Offpet 1 ¢B Marker| 1 [T1
-1£93 dBm
|10 465200000 cue|EN
Marker| 2 [T1
L EK -49]81 dBm
& |, 1
D1 17927 dBm EEREEISIERLEISMME iR-A PN
Marker| 3 [T1
10 -45|08 dBm
B ] z|-500000p00 GEHZ
|-z0
! D2 —21}927 HBm
-3
3DB
|-
4
| o LTS FEa | Ve Y L I
MEMNYA A ST LW TN AN POV L N VT 22 WY
|60
|70
F2
Fl
-80
Start 2.448 GHz 10 MHz/ Stop 2.548 GHz
Date: 14.JAN.2015 16:52:55
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® *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz -43.08 dBm
Ref 20 dBm *Att 30 4B SWT 2.7 = 15.594360000 GHz
20 Cffpet 1 4B Marker| 1 [T1
-2} 81 dBm
10 412300000 cH
L e
|, 1

—10

D1 -22.81 dBm

|—40

AU e g AL e b L b n)
Nis Bie )

|60

Start 30 MHz

Date: 14.JAN.2015 16:50:38

2.647 GHz/

Stop 26.5 GHz

® *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz -42.36 dBm
Ref 20 dBm *Att 30 4B SWT 2.7 = 26.394120000 GHz
20 Cffpet 1 4B Marker| 1 [T1
-5L09 dBm
10 412300000 cH
L e
&= |,

D1 —-25./087 dBm

|30

WA A Aconlar i ado o
Vo] A

¥ A

-80

Start 30 MHz

Date: 14.JAN.2015 16:51:50

2.647 GHz/

Stop 26.5 GHz

TX HT20 mode CHO01 (10 Harmonic of the frequency)

LVL

TX HT20 mode CHO06 (10 Harmonic of the frequency)
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TX HT20 mode CH11 (10 Harmonic of the frequency)

Ref 20 dBm *Att

30

*RBW 100 kHz
*VBW 300 kHz
dB SWT 2.7 =

Marker

24.

z0 Offpet 1 4B

|10

Marker

2 [Tl ]

-42.50 dEm
858860000 GHz
1 [Tl

—-3}198 dBm
AdeE240000 ©H

L ex]
3 |,
T
7|
—10
|—20
D1 -23.981 dBm
|30
|—40
AL I YT D, | NT W P Y anﬂuh
LT Wik Yy
|60
|70
-80
Start 30 MHz 2.647 GHz/ Stop 26.5 GHz
Date: 14.JAN.2015 16:52:48

LVL
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Test Mode :

TX N-40M Mode
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TX HT40 mode CHO3

® *RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kHz —-44.

19

Ref 20 dBm *Att 30 dB SWT 20 ms 2.3%31000000

<Bm
GHz

20 Offpet 1 4B Marker( 1 [T1
-4

86
a0

dBm

|10 410200
Marker| 2 [T1

—47
& |,

36

dBm

.QUUUEU
D1 —4.863 dBm - e

Lepv)

GHZ

—10

F35000

o

0o

GHz

—D2 —24.863 fdBm

|—40

Date: 14.JAN.2015 16:57:41

o A A AP oy A
|60
|70
FZ
Fl
-80 ‘
Start 2.245 GHz 20 MHz/ Stop 2.445 GHz
Date: 14.JAN.2015 16:54:40
TX HT40 mode CHO09
® *RBW 100 kHz Marker 4 [T1 ]
*VBW 300 kHz -47.24 dBm
Ref 20 dBm *Att 30 dB SWT 20 ms 2.486000000 GHz
20 Offpet 1 ¢B Marker| 1 [T1
-4L75 dBm
|10 443200000 CH
Marker| 2 [T1
L EK -49] 63 dBm
& |,
1 e UUpUU GHZ
YD1 —4.746 dBm Marker Erd
-51|109 dBm
[ z|-c00000p00 GEZ
Hzo
D2 -p4.746 HBm
H =0
—40
4
| J )
50 m 1 ot ’
|60
|70
F2
Fl
-80
Start 2.43 GHz 20 MHz/ Stop 2.63 GHz

LVL

LVL
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TX HT40 mode CHO3 (10 Harmonic of the frequency)

*RBW 100 kHz Marker 2 [T1 ]

*VBW 300 kHz -43.20 dBm
Ref 20 dBm *Att 30 dB SWT 2.7 = 20.623660000 GHz
z0 Offpet 1 4B Marker| 1 [T1
-8} 64 dBm
|10 g12300p00 cue|EM
I
|,
LVL
1
1
—10
|—20
5 D1 -28./644 dBm
3DB
|40
. LY IYTYNN YT A PR TN M
oo g RPN AS A A Aot
|60
|70
-80
Start 30 MHz 2.647 GHz/ Stop 26.5 GHz
Date: 14.JAN.2015 16:54:32

TX HT40 mode CHO06 (10 Harmonic of the frequency)

*RBW 100 kHz Marker 2 [T1 ]

*VBW 300 kHz -43.22 dBm
Ref 20 dBm *Att 30 dB SWT 2.7 = 26.182360000 GHz
z0 Offpet 1 4B Marker| 1 [T1
-8} 94 dBm
|10 g12300p00 cue|EM
L ex]
&z |,
LVL
1
r
—10
|—20
- D1 -268.939 dBm
3DB
|40
Bk PR T WNR Y T O T 2 M
A WA o Ut ot G Aot
|60
|70
-80
Start 30 MHz 2.647 GHz/ Stop 26.5 GHz
Date: 14.JAN.2015 16:55:44
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4

® *RBW 100 kHz Marker 2 [T1 ]
*VBW 300 kHz -43.10 dBm
Ref 20 dBm *Att 30 4B SWT 2.7 = 24.488280000 GHz
20 Cffpet 1 4B Marker| 1 [T1
-8}25 dBm
10 412300000 cH
L e
fvz=w [ I

—10

D1 —28.]247 dBm

|—40

o Brecrohoa b ad e

3
-

n g

:

|60

Start 30 MHz

Date: 14.JAN.2015 16:57:34

2.647 GHz/

Stop 26.5 GHz

TX HT40 mode CHO09 (10 Harmonic of the frequency)

LVL
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ATTACHMENT H - POWER SPECTRAL DENSITY
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Test Mode :TX B Mode_CHO01/06/11

Frequency Power Density Power Density Max. Limit Result
(MHz) (dBm/3kHz) (mW/3kHz) (dBm/3kHz)
2412 -10.02 0.10 8.00 Complies
2437 -9.93 0.10 8.00 Complies
2462 -7.74 0.17 8.00 Complies
TX CHO1
® *RBW 3 kHz Marker 1 [T1 ]
=

-80

i

| v\m

Date:

Center 2.412 GHz

14.JAN.2015 16:42:27

2.5 MHzZ/

Span 25 MHz
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Ref 20 dBm

TX CHO6

*RBW 3 kHz
*VBW 10 kHz

*Att 30 dB SWT 2.8 s

Marker 1 [T1 ]
-9.93 <Bm
2.436300000 GHz

20 Offpet 1 4B

) WW\WM
A 4

40 //
| ot

|

70

-80

Center 2.437 GHz

Date: 14.JAN.2015

®

Ref 20 dBm

2.5 MHz/

16:43:30

TX CH11

*RBW 3 kHz
*VBW 10 kHz

*Att 30 dB SWT 2.8 s

Span 25 MHz

Marker 1 [T1 ]
-7.74 <Bm
2.459450000 GHz

20 Offpet 1 4B

F10

20

| ——_

40

mWr

70

¥

-80

Center 2.462 GHz

Date: 14.JAN.2015

2.5 MHz/

16:44:36

Span 25 MHz
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Test Mode :TX G Mode_CHO01/06/11
Frequency Power Density Power Density Max. Limit Result
(MHz) (dBm/3kHz) (mW/3kHz) (dBm/3kHz)
2412 -14.46 0.04 8.00 Complies
2437 -15.51 0.03 8.00 Complies
2462 -13.55 0.04 8.00 Complies
TX CHO1
® *RBW 3 kHz Marker 1 [T1 ]
[ 2 ]
@ -0 LVL
| .o PN EENTWINENTRL) IJ )
v

-80

Center 2.412 GHz

Date: 14.JAN.2015 16:46:35

2.5 MHzZ/

Span 25 MHz
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Ref 20 dBm

TX CHO6

*RBW 3 kHz
*VBW 10 kHz

*Rtt 30 dB SWT 2.8 s

Marker 1 [T1 ]

-15.51 dBm
2.434250000 GHz

zo Cffpet 1 ¢B

10

—T
.
L

Wk btqfwﬁﬁw‘

=
e
=

30
40

]

i

-70

Wy

-80

Center 2.437 GHz

Date:

Ref 20 dBm

14.JAN.2015 16:

2.5 MHz/

47:29

TX CH11

*RBW 3 kHz
*VBW 10 kHz

*Att 30 dB SWT 2.8 s

Span 25 MHz

Marker 1 [T1 ]

-13.55 dBm
2.455100000 GHz

20 Offpet 1 ¢B

10 -

ﬂW“\lH\I\IU"" U™
=0 )
50 [."
Bt \
70
-80
Center 2.462 GHz 2.5 MHZ/ Span 25 MHzZ
Date: 14.JAN.2015 16:48:38

3DB

Report No.: BTL-FCCP-1-1501C044

Page 123 of 127



3L

Test Mode : TX N-20M Mode_CH01/06/11

Frequency Power Density Power Density Max. Limit Result
(MHz) (dBm/3kHz) (mWI/3kHz) (dBm/3kHz)
2412 -16.79 0.02 8.00 Complies
2437 -17.02 0.02 8.00 Complies
2462 -16.22 0.02 8.00 Complies
TX CHO1
® T T

20 Off,

I plat iy [T}

Y

-80

Center 2.412 GHz

Date:

14.JAN.2015 16:50:54

2.5 MHEzZ/

Span 25 MHz
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Date

Date:

TX CHO6

*RBW 3 kHz Marker 1 [T1 ]

*VBW 10 kH=z -17.02 dBm
Ref 20 dBm *Att 30 dB SWT 2.8 s 2.436350000 GHz
20 Offpet 1 dB
Lo [ = |
o LVL
10

1
l-z0 1“.. 5 lllj\ll U'U‘“ I\J"\]W' A N |
-30
’ﬂ 3DB

|- a0 §
|- sa I
70
-80
Center 2.437 GHz 2.5 MHz/ Span 25 MHz

14.JAN.2015 16:51:58

TX CH11

*RBW 3 kHz Marker 1 [T1 ]

*VBW 10 kHz -16.22 dBm
Ref 20 dBm *ALt 30 dB SWT 2.8 s 2.459200000 GHz
20 Offpet 1 dB
10 [ & |
o LVL
|10

1
| o0 Lalakl IWVUA Il IIWLI 4 Wl b i
|-30
;1 H 3DB

|-40 r‘ !\:\I
|- 50 /
|70
-80
Center 2.462 GHz 2.% MHz/ Span 25 MHzZ
14.JAN.2015 16:53:04
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Test Mode : TX N-40M Mode_CHO03/06/09

Frequency Power Density Power Density Max. Limit Result
(MHz) (dBm/3kHz) (mW/3kHz) (dBm/3kHz)
2422 -20.43 0.01 8.00 Complies
2437 -20.44 0.01 8.00 Complies
2452 -19.66 0.01 8.00 Complies
TX CHO3
® *RBW 3 kHz Marker 1 [T1 ]
[, [+ ]
p_eq
m B LVL
[ ., lr L I ‘ l ll HH\
o bt

Center 2.422 GHz

Date: 14.JAN.2015 16:54:51

6 MHz/

Span 60 MHz
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TX CHO6

*RBW 3 kHz
*VBW 10 kH=z

Marker 1 [T1 ]
—20.44 dBm

LVL

Ref 20 dBm *Att 30 dB SWT 6.8 s 2.426080000 GHz
20 Offpet 1 dB
1o
R |,
10
1
2o =
B w l
B J \1
|50 / \
" W W
-70
-80
Center 2.437 GHz 6 MHz/ Span 60 MHz
Date: 14.JAN.2015 16:55:356
® *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz ~19.66 dBm
Ref 20 dBm *ALt 30 dB SWT 6.8 s 2.446360000 GHz

20 Offpet 1

10

-0

W““‘““”“’“M“‘lm

Mg

Center 2.452 GHz

Date: 14.JAN.2015 16:57:53

& MHz/

Span &0 MHz

LVL

3DB
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